
 

 

 

 

 

 

 

 

  
 

 

COMPREHENSIVE 

ENGINEERING REPORT 

FOR PHOSPHORUS 

REMOVAL 

City of Waterbury, Connecticut
Water Pollution Control Facility

September 1, 2015 

 



 

 i 

 

Contents 

Section 1   Project Overview 

 

1.1 Introduction ............................................................................................................... 1-1 

1.2 Plant Description ...................................................................................................... 1-1 

Section 2   Phosphorus and Metals Limitations  

 

2.1 Introduction ............................................................................................................... 2-1 

 2.1.1 Previous Report Findings ............................................................................... 2-1 
[...]
Figure 2.2-2. Daily Copper Mass ................................................................................................................................ 2-5 

Figure 2.2-3. Monthly Nickel Mass ............................................................................................................................ 2-5 

Figure 2.2-4. Daily Nickel Mass................................................................................................................................... 2-6 

Figure 2.2-5. Monthly Zinc Mass ................................................................................................................................ 2-6 

Figure 2.2-6. Daily Zinc Mass ....................................................................................................................................... 2-7 

Figure 2.2-7. Monthly Phosphorus Concentration ............................................................................................. 2-8 



Table of Contents 

 

 iii 

 
Table of Contents 

Figure 2.2-8. Daily Phosphorus Concentration .................................................................................................... 2-9 

Figure 2.2-9 Monthly Phosphorus Mass ................................................................................................................. 2-9 

Figure 3.7-1 Fluidized Bed Incinerator Diagram ............................................................................................. 3-38 

Figure 3.8-1. Mesophilic Anaerobic Digestion Process Schematic ........................................................... 3-39 

Figure 3.8-2. Mesophilic Anaerobic Digestion – Preliminary Site Plan .................................................. 3-40 

Figure 3.8-3. High Solids Anaerobic Digestion Process Schematic .......................................................... 3-41 

Figure 3.8-4. Digester & CHP Process Schematic ............................................................................................. 3-19 

Figure 3.10-1. Rotary Drum Drying Process Schematic................................................................................ 3-42 

Figure 3.11-1.RDP: EnVessel Pasteurization Process Schematic .............................................................. 3-43 

Figure 3.11-2. N-Viro Soil Lime Stabilization Process Schematic ............................................................. 3-44 

Figure 3.11-3. N-Viro Soil – Preliminary Site Plan .......................................................................................... 3-45 

 

List of Tables 
  

Table 1.2-1. Sludge Feed Characteristics ................................................................................................................ 1-2 

Table 2.2-1. Summary of 2014 Plant Operating Data .................................................................................... 2-12 

Table 2.2-2. Monthly Metals Data .............................................................................................................................. 2-3 

Table 2.2-3. Daily Metals Data.................................................................................................................................. 2-13 

Table 2.2-4. Monthly Average Phosphorus Performance ............................................................................ 2-10 

Table 2.4-1. Capital Costs for Phosphorus Upgrade ....................................................................................... 2-10 

Table 3.3-1. Sludge Processing Alternatives ...................................................................................................... 3-35 

Table 3.4-1 Evaluation Criterial .............................................................................................................................. 3-36 

Table 3.4-1. Criteria Ratings ..................................................................................................................................... 3-37 

Table 3.6-1. Capital Cost of Cake Hauling Facility .............................................................................................. 3-6 

Table 3.7-1. Incinerator Upgrade Capital Cost ..................................................................................................... 3-9 

Table 3.8-1. Volumetric Loading and HRT .......................................................................................................... 3-12 

Table 3.8-2. Conventional Digester Dimensions  ............................................................................................. 3-13 

Table 3.8-3. Mesophilic Anaerobic Digestion Process Dimensions ......................................................... 3-15 

Table 3.8-4. HiSAD Process Dimensions .............................................................................................................. 3-16 

Table 3.8-5. Biogas Production ................................................................................................................................ 3-17 

Table 3.8-6. CHP Energy Production & Sizing ................................................................................................... 3-18 

Table 3.8-7. Generator Heat Recovery ................................................................................................................. 3-18 

Table 3.8-8. Sludge Digestion with Cogeneration Capital Costs ................................................................ 3-24 

Table 3.10-1. Capital Costs for Digestion with Thermal Drying ................................................................ 3-28 

Table 3.11-1. EnVessel Pasteurization Design Criteria ................................................................................. 3-29 

Table 3.11-2. RDP Process Dimensions ............................................................................................................... 3-31 

Table 3.11-2. N-Viro Design Criteria ..................................................................................................................... 3-32 

Table 3.11-3. N-Viro Soil Process Dimensions .................................................................................................. 3-33 

Table 3-11.4 N-Viro Lime Stabilization Capital Costs .................................................................................... 3-34 

Table 4.2-1. Net Present Value Summary of Phosphorus Removal Alternatives .................................. 4-1   

Table 4.3-1. Net Present Value Summary of Sludge Disposal Alternatives ............................................. 4-2 

 

 



 

1-1 

Section 1 

Project Overview 

1.1 Introduction 
The City of Waterbury Water Pollution Control Department (City) is undertaking a 

comprehensive analysis of current operations at the Waterbury Water Pollution Control Facility 

(WPCF) to determine an overall roadmap for a long term plan to address the operational 

upgrades required to meet new NPDES permit limits on phosphorus and metals, long term wet 

weather capacity, new Title V permits that would require capital improvements to the sludge 

incinerator, limitations on landfilling ash at the current location, and a desire to have a more 

sustainable operation with improved energy efficiency and potentially on-site energy generation, 

while addressing public concerns associated with the operation of a merchant incinerator in the 

most economically, socially and environmentally sound manner. 

1.2 Plant Description 
The WPCF is a conventional activated sludge wastewater treatment plant that provides primary and 

secondary treatment for the removal of Biochemical Oxygen Demand (BOD), Suspended Solids (SS), 

Total Nitrogen (TN) and Total Phosphorus (TP) in wastewater flow. The present average day dry 

weather flow is approximately 22 million gallons per day (MGD). Primary treatment consists of 

influent screening, grit removal, influent pumping and primary sedimentation. Secondary 

treatment consists of an activated sludge process followed by secondary sedimentation, and 

disinfection with ultraviolet light. Solids processing at the plant consists of sludge thickening and 

dewatering. The dewatered cake is currently burned in the on-site fluidized bed incinerator, which is 

currently operated by a third party.   

The WPCF currently processes waste activated sludge (WAS) that is collected from the final 

settling tanks and returned to the head of the primary settling tanks where it is co-settled with 

the primary sludge. These co-settled solids are collected from the primary settling tanks are then 

co-thickened in gravity thickeners (GTs). The WPCF has gravity belt thickeners (GBTs) that are 

set up to thicken WAS, but they are not in service at this time due to the success of the co-

settling/thickening scheme described above. After gravity thickening, the thickened sludge is 

transferred to the thickened sludge holding/blending tanks.  From there, the thickened sludge is 

pumped to the belt filter presses (BFPs) where it is dewatered to approximately 22 percent solids 

before incineration in a fluidized bed incinerator. The solids incinerator at the Waterbury WPCF 

is operated by Synagro, who also accepts and processes sludge from outside facilities. The filtrate 

from the solids processing operations (gravity thickeners, GBTs, and BFPs) and the water from 

the incinerator scrubber are returned to the liquid wastewater process train at the primary pump 

station, upstream of the primary settling tanks. 



 Section1  •  Project Overview 

1-2 

1.2.1 Biosolids Quantities 

The sludge quantities produced at the WPCF are summarized in Table 1.2-1 below.  The 

quantities presented represent the “design year” conditions which are approximately 1.4 times 

the present day quantities.   

Table 1.2-1.  Sludge Feed Characteristics 

 Present Day Average Design Year Average 

Sludge Volume (gallons/day) 176,000 246,000 

Dry Solids (pounds/day) 28,600 40,000 

Primary Percent Solids 1.8% 1.8% 

GT Percent Solids* 5.0% 5.0% 

BFP Percent Solids* 22.0% 22.0% 

*GT and BFP Solids are based on historical plant records 

 

 



 

2-1 

Section 2 

Phosphorus and Metals Limitations 

2.1 Introduction 
The Connecticut Department of Energy and Environmental Protection (DEEP) is in the process of 

implementing a state wide phosphorus reduction program.  The program targets many WPCFs 

discharging to inland watercourse such as the Waterbury WPCF, which discharges to the 

Naugatuck River.  The program began in 2009 when DEEP issued its initial program.  Recognizing 

the potential impact to the WPCF, the City retained CDM Smith to complete a feasibility study 

evaluating potential options for compliance with the proposed limits.   

2.1.1 Previous Report Findings  

CDM Smith issued the final report, titled “Water Pollution Control Facility Phosphorus Removal 

Study and Preliminary Metals Investigation”, in August 2011.  The study evaluated treatment 

technologies capable of consistently meeting an average monthly performance limit of 0.2 mg/L 

during the period of April through October.  The study also evaluated the impact of the proposed 

seasonal load cap of 34.26 lbs/day which translates to a concentration of 0.15 mg/L at the design 

flow of the facility.   

CDM Smith considered three possible alternatives to address a range of limits.  They included: 1) 

enhanced biological phosphorus removal, 2) chemical phosphorus removal, and 3) effluent 

filtration.  The following design assumptions were carried through the analysis: 

���� Seasonal phosphorus removal, April 1 through October 31.  O&M costs were based on 7 

months of operation. 

���� New Treatment facilities will be able to pass peak daily flow with the largest operating unit 

out of service (pump, tank, train, etc.).  

���� New treatment systems will be able to maintain treatment with the largest unit out of 

service. 

���� Primary settling tanks, aeration tanks, and final settling tanks are available for phosphorus 

removal.     

The report recommended upgrades for low level phosphorus removal focused on a final effluent 

concentration of 0.2 mg/L (and lower).  To reach that limit a chemical feed system followed by 

effluent filtration was recommended.  The chemical feed system would provide for the dosing of 

metal salt coagulants in the liquid treatment process train upstream of the filtration facility.  The 

system would consist of a centralized chemical bulk storage building to house the liquid storage 

tanks along with multiple smaller chemical feed stations equipped with day tanks and chemical 

dosing equipment.  The filtration equipment would consist of an Aqua Diamond cloth-media filter 

with four (4) trains each containing eight (8) diamond sections.  A small backwash lift station was 

included along with an intermediate lift station to convey the flow from the lower final clarifiers 



 Section 2  •  Phosphorus and Metals Limitations 

2-2 

to the filter facility.  Following filtration the flow would be conveyed to the existing ultraviolet 

light disinfection system. 

 

Additionally, the study noted that gravity thickener overflow, the gravity belt thickener filtrate (if 

used), and the belt filter press filtrate are combined and returned to the primary pump station 

upstream of the primary clarifiers, returning phosphorus to the liquid process train.  The process 

water utilized by Synagro for the incinerator and associated scrubbers is also returned to the 

primary pump station.  The WPCF staff regularly sample and record flow in this combined stream 

for phosphorus.  At the time of the report, the recent average flow of the combined stream was 

2.7 million gallons per day and the average phosphorus concentration was 15.9 mg/L. This 

equated to approximately 350 lbs/day of phosphorus.   

The 2011 study also included a preliminary metals investigation. In terms of metals, DEEPs 

individual and general permits for industries in Waterbury were reviewed.  Nine industries, 

tributary to the WPCF, were identified as significant industrial users (SIUs).  These users all fell 

into either the electroplating or metal finishing categorical classification and collectively 

contribute approximately 400,000 gallons per day of industrial wastewater.  In addition to the 

nine SIUs, over 209 general industrial permits have been issued to businesses, industries and 

municipal facilities that discharge to the wastewater collection system.  Due to the typically low 

removal efficiency for metals through the WPCF, source controls were recommended as the initial 

means of ensuring compliance.       

2.1.2 Current Permit Limits 

The most recent National Pollution Discharge Elimination System (NPDES) permit, issued to 

Waterbury in November 2013, includes phased limits for metals and phosphorus.  For metals, 

there is an interim limit in effect for a four-year time period after NPDES issuance with the final 

limit going into effect 1,460 days after that.  Likewise, a staged phosphorus limit is included 

requiring a moderate reduction in the short term and significant reduction by 2020.  The metals 

and phosphorus limits are summarized below: 

���� Copper (interim) - 3.11 kg/day average monthly; 5.74 kg/day maximum daily 

���� Copper (final) -  2.48 kg/day average monthly; 4.58 kg/day maximum daily 

���� Nickel (interim) – 4.06 kg/day average monthly; 7.50 kg/day maximum daily 

���� Nickel (final) -  3.35 kg/day average monthly; 6.18 kg/day maximum daily 

���� Zinc (interim) – 9.24 kg/day average monthly; 12.24 kg/day maximum daily 

���� Zinc (final) -  6.72 kg/day average monthly; 8.91 kg/day maximum daily 

���� Phosphorus (interim) – 0.7 mg/L seasonal average April 1 to October 31; no two 

consecutive months shall exceed 0.7 mg/L. This limit went into effect April 1, 2014 



 Section 2 •  Phosphorus and Metals Limitations 